Prod.No: 954 81 02-01
Engine: B & S 135202

Type: 0316 Trim: 01

SPAREPARTS
107 26 85-61

3
NOTE: All component dimensions are given in U.S. inches.
1inch = 25.4 mm

"(‘iy_ '::: Description ':‘zy' ’::::' Description

1 532 13 12-68 | Bracket, Handle 16 | 532 1514-72 | Handle, R.H.

2 | 872 14 05-12 | Bolt, Carriage 5/16-18 UNC x 1-12 17 | 532 1069-32 | Knob, Control, Reverse

3 | 5320092-66 | Grip, Handle 18 | 532 0030-66 | Cable, Control, Tine

4 | 532 1512-30 | Handle, L.H. 19 | 632 0026-35 | Lever, Control, Tine

5 | 87368 05-00 | Locknut, Crown 5/16-18 20 | 823 2004-05 | Screw, Set, Socket,Forged,

6 | 734 1163-01 | Washer 11/32x 11/16 x 16 Ga. Headless 1/4-20 x 5/16

7 | 734 1172-01 | Washer 3/8 x 7/8 x 14 Ga. 21 812 0000-27 | Ring, Klip

8 | 87478 05-16 | Bolt, Hex 5/16-18 x 1 22 | 532 10 12-48 | Rod, Reverse, Upper

— 9 | 87478 05-12 | Hex, Bolt 5/16-18 x 3/4 23 | 53200 17-78 | Pin, Retaining

10 | 81004 05-00 | Washer, Lock 5/16 24 | 5320026-13 | Rod, Reverse, Lower
11 | 87322 05-00 | Nut, Hex 5/16-18 25 | 73411 72-01 | Washer 13/32 x 13/16 x 16 Ga.
12 | 87368 05-00 | Nut, Flanged 5/16-18 26 | 876 02 04-12 | Pin, Cotter 1/8 x 3/4
13 | 872 14 05-06 | Bolt, Carriage 5/16-18 x 3/4 Gr. 5 27 | 876 02 03-08 | Pin, Cotter 3/32 x 1/2
14 | 531 24 46-84 | Panel, Handle 28 | 73411 72-01 Washer 13/32 x 13/16 x 12 Ga.
15 | 872 11 05-08 | Bolt, Carriage 5/16-18 x 1




\

) N,

/

Loyl dmee

ARDY

4

Ve
—-—
- ey
oo,

o,

N

1
2/

A
Fo
-

L]
‘
%
kY
N,
-
\

NOTE: All component dimensions given in U.S. inches
1 inch = 25.4 mm

Key Part . Key Part .
No. No. Description No. No. Description
18 | 532 15 12-36 | Sheave, Transmission "Flat"

1 532 12 36-43 g

2 | 235 00 9484 éﬁ;f”ggg{f’ac“et’ Belt Guard 19 | 532 110550 | Bolt, Belt Guard

3 | 81702 10-08 | Screw, Hex, Washer Hd., Slotted, g? g;g ‘232 &f*gg Ring, Klip

Thd. Cutting #10-24 x 1/2 Type D o | eaa R Nut, Hex, Jam 3/8-16

4 | 87477 08-12 | Bolt, Hex 1/2-20 x 3/4 1-78 | Pulley, Idler

5 873 22 06-00 Nut, Hex 3/8-16 23 532 12 46-88 Al'm, Idler

6 | 81913 13-16 | Washer 13/32 x 13/16 x 16 Ga. 3‘5‘ ggg Jpe Bo't'f Hex 3/8-16 x 1-1/4

7 | 532 00 20-09 | Pulley, Idler, Reverse o | 87522 05-00 Shaft, Idler Arm

8 | 532 1271-80 | Assembly, Arm, Reverse Idler g Nut, Hex, Jam 5/16-18

9 | 874 76 06-28 | Bolt, Hex 3/8-16 x 1-3/4 27 | 873220400 | Nut, Fin Hex 1/4-20

10 | 532 12 47-67 | Guard, Belt 28 | 81004 04-00 | Washer Lock Hvy Helica! 1/4
11 | 734 115301 | Washer 9/32 x 5/8 x 16 Ga. 29 | 5321092-27 | Pad, Idler

12 | 532 10 42-13 | Nut, Cap 1/4- 20 30 | 82320 04-04 | Screw, Set, Socket, Headless
13 | 872 14 04-05 | Bolt, Carriage 1/4-20 x 5/8 C.P. 1/4-20x1/4

14 | 532 13 30-35 | V-Belt (Forward Motion) 31 | 53210 11-89 | Sheave, Engine

15 | 53200 26-14 | V-Belt (Reverse) 32 | 532 15 12-23 | Sheave. Transmission

16 | 812 00 00-28 | Ring, Retainer

17 | 532 15 12-49 | Key, Square




NOTE: All component dimensions given in U.S. inches

1inch = 25.4 mm

NS N ——
1 1 532009194 | Pin, Clevis 12 | 87478 05-24 | Bolt, Hex 5/16-18 x 1-1/2 Gr. 2
2 | 874 78 05-20 | Bolt, Hex 5/16-18 x 1-1/4 13 | 532 1492-09 | Support, Depth Stake, L.H.
3 | 8747805-12 | Bolt, Hex 5/16-18 x 3/4 14 | 5322009-58 | Washer
4 | 87322 05-00 | Nut, Hex 5/16-18 15 | 532 12 47-24 | Spring, Stake
5 | 81004 05-00 | Washer, Lock 5/16 16 | 532 12 11-17 | Bolt, Shouider
6 | 87368 06-00 | Locknut, w/insert 3/8-16 17 | 5320091-88 | Wheel
7 | 532 00 49-21 | Clip, Hairpin 18 | 73411 72-01 | Washer 13/32 x 13/16 x 11 Ga
8 | 532 12 46-59 | Support, Depth Stake, R.H. 19 | 5320091-90 | Bracket, Wheel '
9 | 532 12 22-33 | Stake, Depth 20 | 87368 06-00 | Locknut, Crown 3/8-16

10 | 53200 03-26 | Pin, Clevis 21 | 87478 05-16 | Bolt, Hex 5/16-18 x 1

11 | 874 78 06-28 | Bolt, Hex, Fin 3/8-16 x 1-3/4 22 | B738005-00 | Locknut, w/insert 5/16-18

NOTE: All component dimensions are given in U.S. inches.

1 inch = 254 mm

Key

Part
No.

Description

DN s WN =

532 12 54-45
532 00 31-46
532 12 54-39
532 13 83-29
532 12 54-43
532 00 49-29

Tine, Outer, R.H.
Clip, Hairpin
Tine, Inner, R.H.
Tine, inner, L.H.
Tine, Outer, L.H.
Pin, Clevis

6




NOTE: All component dimensions given in U.S. inches
1 inch = 25.4 mm

I'(':y' F::::'t Description ':‘:Y F;::_t Description
t | 87478 05-24 | Bolt, Hex 5/16-18 x 1-1/2 Gr. 2 14 | 53200 91-73 | Spacer, Split
2 | 87478 06-52 | Bolt, Hex, Fin 3/8-16 x 3-1/4 15 | 87368 05-00 | Nut, Keps 5/16
3 | 734 11 72-01 | Washer 13/32 x 13/16 x 11 16 | 81909 14-16 | Washer 9/32 x 7/8 x 12 Ga.
5 | 87380 06-00 | Locknut, Hex, w/washer 3/8-16 17 | 81909 20-16 | Washer 9/32 x 1-1/4 x 16 Ga.
6 | 532 13 83-30 | Shield, Tine 18 | 81004 04-00 | Washer, Lock 1/4
7 | 5632 14 92-07 | Bracket, Engine, R.H. 19 | 87461 04-12 | Bolt, Hex 1/4-28 x 3/4 Gr. 5
8 | 532 1492:06 | Bracket, Engine, L.H. 20 | eeeeemeeeeeeeees Engine, Briggs and Stratton, Model
9 | 81004 05-00 | Washer, Lock 5/16 No. 135202

10 | 87322 05-00 | Nut, Hex 5/16-18

11 | 87478 05-44 | Bolt, Hex 5/16-18 x 2-3/4

12 | 532 15 12-22 | Transmission

BRI TRYCKAREN, HusKvARNA




	Main Menu
	IPL Menu
	Bulletins Menu
	Tech Spec Menu
	Service Menu
	5112
	Full Diagram
	Handle Assembly
	Parts List

	Drive Assembly
	Parts List

	Wheel Assembly
	Parts List

	Tine  Assembly
	Parts List

	Transmission Assembly
	Parts List


	Other Years of Manufacture

